Declaration of Conformity
In Accordance with ANSI/ISEA 125-2014 and ANSI/ASSP 7359.7-2019

d FALLT=CH'

Alexander Andrew, Inc. 1306 S. Alameda St Compton, CA 90221 (800) 719-4619

Declaration # D0621049 Declaration Date 6/21/2022

60' Leading Edge 7/32" Galv Cable SRD DuraTech

Tested Item # 7265CLE
e Tem w/Steel Swivel Snap Hook

Additional Items Conforming Under this Declaration:
7232XLE

7268CLE

Alexander Andrew, Inc. declares that the product(s) listed above is in conformity with
the requirements of the following product standard(s):

ANSI 2359.14-2021

Conformity Assessment Method in accordance with ANSI/ISEA 125-2014

Level 1 Level 2 X Level 3
Level 1: FallTech Lab Level 2: FallTech Lab Level 3: Independent 3rd Party Lab
Outside the Scope of Within the Scope of accredited to
ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005
Supportin
PPOTAEINE PC-2608
Documentation

Authorized Signature

Name Zachary Winters Title Engineering Manager Date 6/21/2022
International Accreditation Service, Inc FallTech Lab - TL-594
3060 Saturn St, Ste 100 ISO/IEC 17025:2017
ACCREDITED Brea, CA 92821 +1 562-364-8201 Alexander Andrew Inc dba FallTech

Testing Laboratory

FLT-23 Rev F




d FALLT=CHI

FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For
» . ANSI Z359.14-2021: 4.2.1, 4.2.3,4.3.1 4.3.3,

Initiated By Dan Redden Test Specification(s) 451 452

Part No. Part No. Revision |K

Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook

Test Request No. [Date Complete [6/20/2022

Test Operator(s) Yesbet Sierra / Jay Sponholz

Sample ID Description

FT53794 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53773 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53830 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52566 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52563 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52543 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53817 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53842 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53779 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53808 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53133 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53791 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53822 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53772 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53791 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53840 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53745 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53774 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52561 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53087 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53137 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52592 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52587 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52641 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52613 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52629 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52611 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52642 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52636 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52571 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52591 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52628 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook

I AS ACCREDITED
esting Laboratory

This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
This accreditation demonstrates technical competence for a defined scope and the operation of 2

laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 200S).
Certificate#f TL-594 Testing FollTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resuits.

FLT-08 Rev. L
Page 1 of 27



d FALLT=CHI

FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
- o ANSI 7359.14-2021: 4.2.1,4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision |K

Part Description

60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook

Test Request No.

PC-2608 [Date Complete [6/20/2022

Test Operator(s)

Yesbet Sierra / Jay Sponholz

Material/Sample Identification (Continued)

Sample ID Description
FT52597 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52577 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52586 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52619 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52584 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52550 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52633 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52599 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52549 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT52602 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53809 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53814 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53799 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53809 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53814 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
FT53799 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Specification Test Criteria Test Result Pass/Fail
ANSI 2'15.2:14_2021 Static Strength forzzze(;)OSel;:fnds 3629.8 IbF Pass
ANSI 7359.14-2021 . >3600 Lbf
421 Static Strength for > 60 Seconds 3634.5 IbF Pass
ANSI 7359.14-2021 . > 3600 Lbf
421 Static Strength for > 60 Seconds 3633.0 IbF Pass
ANSI Z359.14-2021 4.4 |Energy Capacity > 1800 Lbf 1233.7 IbF Pass
Max Arrest Force
ANSI Z359.14-2021 4.4 |Energy Capacity > 1800 Lbf 1359.9 IbF Pass
Max Arrest Force
ANSI Z359.14-2021 4.4 |Energy Capacity > 1800 Lbf 1270.2 IbF Pass
Max Arrest Force
- This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
I AS QSER.FELTVED This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 2 of 27



d FALLT=CHI

FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
Initiated By Dan Redden Test Specification(s) ﬁgil i3552'14-2021: 421,423, 43.1 433,
Part No. 7265CLE Part No. Revision
Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
< a O <10
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1304.7 IbF Pass
ANSI 7359.14-2021 Avg Arrest Force < 1350 Lbf 952.8 IbF Pass
43.1 Arrest Distance <42" 41.8" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1367.7 IbF Pass
ANSI Z359.14-2021 Avg Arrest Force < 1350 Lbf 998.6 IbF Pass
43.1 Arrest Distance <42" 41.1" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1608.2IbF Pass
ANSI Z359.14-2021 Avg Arrest Force < 1350 Lbf 931.4 IbF Pass
43.1 Arrest Distance <42" 34.9" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1462.9 IbF Pass
ANSI 7359.14-2021 Avg Arrest Force <1575 Lbf 897.0 IbF Pass
43.17 Arrest Distance <42" 41.0" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1523.4 |bF Pass
ANSI Z359.14-2021 Avg Arrest Force <1575 Lbf 881.2 IbF Pass
43.17 Arrest Distance <42" 42.6" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1383.7 IbF Pass
ANSI Z359.14-2021 Avg Arrest Force <1575 Lbf 918.8 IbF Pass
43.17 Arrest Distance <42" 41.4" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass

I AS ACCREDITED
esting Laboratory

This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
This accreditation demonstrates technical competence for a defined scope and the operation of a

FLT-0O8 Rev. L

laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008).

Certificate# TL-594 Testing

,kollTech Testing Loborotory allows for a +/- 5% tolerance on dynamic and static strength test resuits.

Page 3 of 27



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

d FALLT=CHI

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
Initiated By Dan Redden Test Specification(s) ﬁgil i3552'14-2021: 421,423, 43.1 433,
Part No. 7265CLE Part No. Revision |K
Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
< a O <10
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1727.5 IbF Pass
ANSI 7359.14-2021 Avg Arrest Force < 1575 Lbf 1149.7 IbF Pass
4.3.1.8 Arrest Distance <42" 41.3" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1423.7 IbF Pass
ANSI Z359.14-2021 Avg Arrest Force < 1575 Lbf 979.0 IbF Pass
4.3.1.8 Arrest Distance <42" 39.6" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1756.6 IbF Pass
ANSI Z359.14-2021 Avg Arrest Force < 1575 Lbf 1079.4 IbF Pass
4.3.1.8 Arrest Distance <42" 27.7" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1484.2 |bF Pass
ANSI 7359.14-2021 Avg Arrest Force < 1575 Lbf 1034.7 IbF Pass
43.19 Arrest Distance <42" 37.9" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1550.9 IbF Pass
ANSI Z359.14-2021 Avg Arrest Force <1575 Lbf 929.0 IbF Pass
43.19 Arrest Distance <42" 35.6" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass
Max Arrest Force <1800 Lbf 1619.3 IbF Pass
ANSI Z359.14-2021 Avg Arrest Force <1575 Lbf 918.9 IbF Pass
43.19 Arrest Distance <42" 39.8" Pass
Visual Indicator Clear evidence of Impact Clear Evidence Pass

This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
This accreditation demonstrates technical competence for a defined scope and the operation of a
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008).
,kollTech Testing Loborotory allows for a +/- 5% tolerance on dynamic and static strength test resuits.

I AS ACCREDITED
esting Laboratory

Certificate# TL-594 Testing

FLT-08 Rev. L
Page 4 of 27



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

d FALLT=CHI

FallTech Test Report

4.3.3 (Perpendicular)

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
- o ANSI Z2359.14-2021: 4.2.1, 4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision |K
Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1221.5 IbF Pass
Avg Arrest Force <1350 Lbf 880.9 IbF Pass
ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 105.8" Information only

4.3.3 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 711.4 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1230.6 IbF Pass

Avg Arrest Force <1350 Lbf 859.9 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 103.3" Information only

4.3.3 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 700.4 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1210.7 IbF Pass

Avg Arrest Force <1350 Lbf 871.0 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 103.4" Information only

4.3.3.8 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 699.1 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1220.7 IbF Pass

Avg Arrest Force <1575 Lbf 874.1 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 109.2" Information only

Visual Indicator Clear evidence of Impact Clear Evidence Pass
Line Constituent > 675 Lbf
701.2 IbF Pass
Strength for > 60 Seconds
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED - ST £ E
Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 5 of 27



d FALLT=CHI

FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
. L ANSI Z2359.14-2021: 4.2.1, 4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision

Part Description

60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook

4.3.3.8 (Perpendicular)

Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1315.4 IbF Pass
Avg Arrest Force <1575 Lbf 876.6 IbF Pass
ANSI 7359.14-2021 - -

Arrest Distance Not Applicable 108.3" Information only

4.3.3.8 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 696.0 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1320.7 IbF Pass

Avg Arrest Force <1575 Lbf 837.8 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 110.1" Information only

4.3.3.9 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 702.1 IbE Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1461.5 IbF Pass

Avg Arrest Force <1575 Lbf 1003.6 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 93.5" Information only

4.3.3.9 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 716.4 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1443.6 IbF Pass

Avg Arrest Force <1575 Lbf 988.4 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 94.2" Information only

Visual Indicator Clear evidence of Impact Clear Evidence Pass
Line Constituent > 675 Lbf
797.8 IbF Pass
Strength for > 60 Seconds
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED - ST £ E
Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 6 of 27



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

d FALLT=CHI

FallTech Test Report

4.3.3.9 (Perpendicular)

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
- o ANSI Z2359.14-2021: 4.2.1, 4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision |K
Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1470.7 IbF Pass
Avg Arrest Force <1575 Lbf 979.9 IbF Pass
ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 96.4" Information only

4.3.3.10 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 736.1 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1219.9 IbF Pass

Avg Arrest Force <1575 Lbf 905.0 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 101.8" Information only

4.3.3.10 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 7422 IbE Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1224.0 IbF Pass

Avg Arrest Force <1575 Lbf 869.3 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 101.7" Information only

4.3.3.10 (Perpendicular)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 703.9 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1199.7 IbF Pass

Avg Arrest Force <1575 Lbf 882.2 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 103.4" Information only

Visual Indicator Clear evidence of Impact Clear Evidence Pass
Line Constituent > 675 Lbf
694.5 IbF Pass
Strength for > 60 Seconds
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED - ST £ E
Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 7 of 27



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

d FALLT=CHI

FallTech Test Report

4.3.3 (Lateral Offset)

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
- o ANSI Z2359.14-2021: 4.2.1, 4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision |K
Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1422.4 |bF Pass
Avg Arrest Force <1350 Lbf 805.1 IbF Pass
ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 120.5" Information only

4.3.3 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 705.7 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1170.8 IbF Pass

Avg Arrest Force <1350 Lbf 869.8 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 110.2" Information only

4.3.3 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i 675 Lbf

Line Constituent > 356.8 |bE Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1163.7 IbF Pass

Avg Arrest Force <1350 Lbf 865.3 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 126.5" Information only

4.3.3.8 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 695.2 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1435.6 IbF Pass

Avg Arrest Force <1350 Lbf 897.7 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 120.2" Information only

Visual Indicator Clear evidence of Impact Clear Evidence Pass
Line Constituent > 675 Lbf
697.4 IbF Pass
Strength for > 60 Seconds
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED - ST £ E
Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 8 of 27



d FALLT=CHI

FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
. L ANSI Z2359.14-2021: 4.2.1, 4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision

Part Description

60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook

4.3.3.8 (Lateral Offset)

Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1446.1 IbF Pass
Avg Arrest Force <1350 Lbf 889.7 IbF Pass
ANSI 7359.14-2021 - -

Arrest Distance Not Applicable 115.2" Information only

4.3.3.8 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 695.7 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1412.1 IbF Pass

Avg Arrest Force <1350 Lbf 896.4 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 116.9" Information only

4.3.3.9 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 698.6 IbE Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1814.8 IbF Pass

Avg Arrest Force <1350 Lbf 1151.2 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 111.3" Information only

4.3.3.9 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 695.3 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1559.3 IbF Pass

Avg Arrest Force <1350 Lbf 1001.7 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 112.3" Information only

Visual Indicator Clear evidence of Impact Clear Evidence Pass
Line Constituent > 675 Lbf
698.7 IbF Pass
Strength for > 60 Seconds
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED - ST £ E
Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L
laboratory quality management system (refer to the joint ISO-ILAC Communique dated Jznuary 2008). )
Certificate# TL-594 Testing ¥oilTech Testing Loborotory aliows for a +/- 5% tolerance on dynamic and static strength test resuits. Page 9 of 27



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

d FALLT=CHI

FallTech Test Report

4.3.3.9 (Lateral Offset)

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For FallTech
- o ANSI Z2359.14-2021: 4.2.1, 4.2.3, 4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision |K
Part Description 60' Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Max Arrest Force <1800 Lbf 1585.6 IbF Pass
Avg Arrest Force <1350 Lbf 870.3 IbF Pass
ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 118.8" Information only

4.3.3.10 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 706.5 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1388.5 IbF Pass

Avg Arrest Force <1350 Lbf 907.2 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 115.3" Information only

4.3.3.10 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i 675 Lbf

Line Constituent > 697.7 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1607.7 IbF Pass

Avg Arrest Force <1350 Lbf 932.2 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 122.2" Information only

4.3.3.10 (Lateral Offset)

Visual Indicator Clear evidence of Impact Clear Evidence Pass
i i > 675 Lbf

Line Constituent 697.3 IbF Pass
Strength for > 60 Seconds

Max Arrest Force <1800 Lbf 1193.9 IbF Pass

Avg Arrest Force <1350 Lbf 848.1 IbF Pass

ANSI 7359.14-2021 - -
Arrest Distance Not Applicable 112.6" Information only

Visual Indicator Clear evidence of Impact Clear Evidence Pass
Line Constituent > 675 Lbf
702.8 IbF Pass
Strength for > 60 Seconds
x This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
ACCREDITED s S 2 E
Testing Laboratory This accreditation demonstrates technical competence for a defined scope and the operation of 2 FLT-08 Rev. L

laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 200S).
FollTech Testing Loborotory allows for a +/- 5% tolerance on dynamic and static strength test resuits.

Page 10 of 27
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FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

d FALLT=CHI

FallTech Test Report

Test Report No. PC-2608 Rpt. Date | 6/21/2022 | Rpt. Rev Rev Date
Report Prepared For [FallTech
» L ANSI 2359.14-2021: 4.2.1, 4.2.3,4.3.1 4.3.3,
Initiated By Dan Redden Test Specification(s) 451 45.2
Part No. 7265CLE Part No. Revision |K
Part Description 60" Leading Edge 7/32" Galv Cable SRD DuraTech w/ Steel Swivel Snaphook
Test Request No. PC-2608 |Date Complete |6/20/2022
Test Operator(s) Yesbet Sierra / Jay Sponholz
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Retraction Tension 1.25 Lbf - 25 Lbf
1.9 IbF P
0% Extracted < 48" Extended ass
ANSI 2359.14-2021 Retraction Tension 1.25 Lbf - 25 Lbf
" 1.6 IbF Pass
45.1 50% Extracted < 48" Extended
Retraction Tension 1.25lll_bf- 25 Lbf 21 IbF Pass
100% Extracted < 48" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
1.6 IbF P
0% Extracted < 48" Extended ass
ANSI 2359.14-2021 Retraction Tension 1.25 Lbf - 25 Lbf
2.2 IbF Pass
45.1 50% Extracted < 48" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
2.5 IbF Pass
100% Extracted < 48" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
1.5 IbF P
0% Extracted < 48" Extended ass
ANSI 7359.14-2021 Retraction Tension 1.25 Lbf - 25 Lbf
" 2.0 IbF Pass
4.5.1 50% Extracted < 48" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
2.3 IbF Pass
100% Extracted < 48" Extended
ANSI 2359.14-2021 Horizontal Retraction|Retract without Stoppin No Hesitation in Pass
45.2 orizontal Retraction PRing Retraction
ANSI 7359.14-2021 Horizontal Retraction| Retract without Stoppin No Hesitation in Pass
45.2 orizontal Retraction PRing Retraction
ANSI Z359.14-2021 Horizontal Retraction| Retract without Stoppin No Hesitation in Pass
4.5.2 orizontal Retraction pping Retraction
Conclusion
Based upon the samples provided to the Lab:
FallTech P/N 7265CLE Rev. K meets the requirements of ANSI Z359.14-2021
Report Signatories and Approval
Lab Quality Manager ?a? W Date 6/21/2022
, This lzboratory is accredited with the recognized International Standard ISO/IEC 17025:2017.
I AS A(&SREBHYED This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. L

laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 200S).
FallTech Testing Loborotory allows for a +/- 5% tolerance on dynamic and static strength test resuits.
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